Permobil

Drawings Armrest Assembly

Legacy Seating Systems  
 
RS Seat  
Armrest Assembly  


 

Parts View

New Part Number Old Part Number Description Pos
NULL 1822850 ARMREST ASSY 1.1
NULL 316883 ARMREST BRACKET OFFSET RH 2.1
NULL 316611 ARMREST BRACKET OFFSET LH 2.2
600700 600700-99-0 CUP SPRING 28x14.2x1 3.1
612393 612393-99-0 Washer ISO 7093-1 Fe/Zn 8 4.1
NULL 612797 SCREW ISO 7380 M8x16 Fe/Zn 5.1
NULL 316884 HOLDER RH 6.1
NULL 316618 HOLDER LH 6.2
NULL 613009 BOLT DIN 603 M8x25 Fe/Zn 7.1
600239 600239-99-0 WASH BRB 8.4x16x1.6 fzb STD - ZINC PLATED 8.1
600228 600228-99-0 NYLOCK NUT M8 ZINC PLATED 9.1
NULL 317016 PLATE 10.1
600832 600832-99-0 BOLT MC6S 4x 6 fzb 11.1
601788 601788-99-0 BOLT MF6S 6x12 fzb 13.1
612947 1823929 SQUARE NUT M6 14.1
NULL 1822931 COVER 16.1
NULL 1826972 BRACKET 17.1
612781 612781-99-0 BOLT K6S 5x 6 fzb 18.1
NULL 1826978 PLATE 19.1
601422-99 601422-99-0 BOLT K6S 6x12 fzb 20.1
NULL 316771 WASHER 21.1
600832 600832-99-0 BOLT MC6S 4x 6 fzb 22.1
NULL 612355 WASHER DIN 125 6,4x12x1,6 23.1
NULL 602644 WASHER DIN 6798A Fe/Zn AZ 6,4x11x0,7 24.1
NULL 613352 NUT ISO 7042 M6 Fe/Zn 25.1
601788 601788-99-0 BOLT MF6S 6x12 fzb 26.1
612947 1823929 SQUARE NUT M6 27.1
NULL 1822929 PAD ARMREST ASSY 28.1
NULL 601674-99-0 BOLT MF6S 4x20 fzb DIN7991 29.1
NULL 1822930 PAD ARMREST ASSY 30.1
NULL 601674-99-0 BOLT MF6S 4x20 fzb DIN7991 31.1
NULL 1822932 COVER 32.1
NULL 1826971 BRACKET 33.1
315427 1824301 END CAP FOR UT THIN RAIL (QTY 1) 34.1
NULL 316772 PLATE 35.1
601282 601282-99-0 BOLT MC6S 4x 5 fzb 36.1
601422-99 601422-99-0 BOLT K6S 6x12 fzb 37.1
NULL 1824295 HINGE PARALLEL MOTION 38.1
600209 600209-99-0 BOLT MF6S 5x20 fzb * 39.1
601370 601370-99-0 BOLT K6S 6x20 fzb 40.1
NULL 613375 SPACER 6,2x10x5 PA66 41.1
NULL 317017 STOP PARALLEL MOTION 42.1
612947 1823929 SQUARE NUT M6 43.1
601788 601788-99-0 BOLT MF6S 6x12 fzb 44.1
NULL 1822848 PANEL HOLD LONG 46.1
NULL 316874 PANELHOLDER BRACKET 48.1
600237 600237-99-0 WASH M5 FLAT ZINC PLATED 49.1
NULL 600754-99-0 BOLT K6S 5x25 fzb PS/PSJR LEGR 50.1
1827135 1827135 CLAMP, RETRACTABLE JOYST HOLDER, 2 CABLES 51.1
600832 600832-99-0 BOLT MC6S 4x 6 fzb 52.1
601170 601170-99-0 BOLT M5 x 16mm BHCS ZINC PLATED 53.1
NULL 316873 PANELHOLDER BRACKET 54.1
NULL 1822847 PANEL HOLD- SHORT 55.1
NULL 1822849 PANEL HOLDER ARMREST 56.1
612947 1823929 SQUARE NUT M6 57.1
NULL 315660 HOLDER 58.1
600238 600238-99-0 WASH BRB 6.4x12x1.5 fzb STD 59.1
600194 600194-99-0 BOLT MC6S 6x20 fzb 60.1
600888 600888-99-0 BOLT MC6S 6x10 fzb 61.1

Spare Parts Catalog - v2.0 (5)